
Council may add and take action on other items not listed on this agenda 

BUCKLEY CITY COUNCIL MEETING AGENDA 
November 26, 2019 

Multi-Purpose Center, 811 Main Street 
City Council Meeting 

Opening 7:00 P.M. 
 

 Call to Order         Next Ordinance #24-19 
 Pledge of Allegiance        Next Resolution #19-09 
 Roll Call of Council Members       Next Agenda Bill #AB19-115 
   
 

A. Citizen Participation 
 

1. Jeff Fetter – Buckley Log Show Trademark Pg. 6
   
2. Marvin Sundstrom – RCW 29A.60.280(3)(b) Pg. 7
 

Time Limit of Three Minutes (Citizens wishing to speak are encouraged to sign up at City Hall by Wednesday 
prior to the Council Meeting) 

   
 

B. Staff Reports 
 

 
C. Main Agenda 
[...]
primarily 8 and 10-inch concrete and PVC pipe with rubber joints.  However, only about 1/3 
of the system was installed with this type of construction.  The depth of the sewer mains 
typically varies from 2 to 15 feet, with 6 to 7 feet as the average depth.  Manholes in the 

 
City Council Agenda Packet 11/26/19

 
27



Utilities Element 7 

City of Buckley - Utilities Element 11/21/2019 11:33 AM Page 16 of 44 

older portion of the system are of brick and mortar construction, while the most recently 
installed manholes are precast concrete.  Due to the age of the system, the depths of the 
conveyance mains and type of construction, infiltration and inflow (I/I) problems have 
continued to develop.  I/I problems result during storms, when water infiltrates through pipe 
imperfections such as misaligned joints and cracks in the lines, greatly increasing flows to 
the plant.  The City has replaced most of the downtown core area gravity sewers, resulting in 
significant reductions in I/I. 
 

Proposed Location and Future Needs  
 
The evaluation of the City’s collection system conducted in 2017 identified several needs to 
serve existing and future customers.  These are briefly discussed below.  In addition, 
planning under GMA has identified other future needs.   
 
As has been previously noted, the majority of the City’s original sanitary sewer conveyance 
system consisted of 50 year old clay pipe which had deteriorated considerably and was in 
need of replacement due to the volumes of infiltration/inflow presently accessing the 
conveyance network.  Furthermore, by the Department of Ecology (DOE) standards several 
of the existing sewer mains are undersized and/or sloped at less than acceptable grades. 
 
A sewer system rehabilitation program was first developed from an I/I study in 1973.  A 
second I/I analysis and a sewer system evaluation survey were conducted in 1975.  Because 
the WWTP exceeded design flows during wet weather months, a third I/I study was 
undertaken in 1992 and completed in 1994.  This report (Infiltration/Inflow Analysis and 
Engineering Report) was amended in January 1999.  The report indicated that removal of I/I 
would be more cost-effective than expansion of the treatment plant, if 45 percent of the I/I 
were removed.  Manhole rehabilitation was also identified in the 1994 plan as another project 
aimed at reducing I/I.  The amendment to the I/I analysis and Engineering Report completed 
in January 1999 looked at reducing I/I in two of the drainage basins. 
 
As a result of the 1992-94 I/I study, the city of Buckley replaced parts of its sanitary sewer 
collection system.  In 1998, the City applied for approval from the Department of Ecology to 
increase the capacity of the WWTP by approximately 330 connections, and received 
approval on condition that the City construct wastewater improvements to remove 
approximately 45 percent of the inflow and infiltration of stormwater into the City’s sewer 
system and on the condition that the City construct a digester at the treatment plant. 
 
The future improvement projects recommended by this plan are based both on the anticipated 
maximum or build-out development within the UGA boundary and the existing condition of 
the sanitary conveyance system as described in the modeling completed in 2015. 
 
The expected future sewage flow rates were developed by applying per capita flow rates and 
peaking factors to the estimated population figures as have been presented within the land 
use element section of this plan.  
 

 
City Council Agenda Packet 11/26/19

 
28



Utilities Element 7 

City of Buckley - Utilities Element 11/21/2019 11:33 AM Page 17 of 44 

The 2017 Draft Sewer Comprehensive Plan included a hydraulic capacity analysis of the 
existing sewer collection system using a computer software modeling program called 
InfoSewer.  The entire city was divided into eight sewer basin areas, shown in Figure S2.  
Interceptors within the eight areas were at least 10 inches in diameter or greater.  The eight 
areas include the existing service areas named as follows:  A1, A2, A4, CW, A26, B13, E2A, 
and F1.  The future service areas are named as follows:  Nanevicz, North McNeely, Central 
McNeely, South McNeely, Van Sickle, Shay/Rainier School, TAN-W, TAN-E, Elk Heights, 
EM, and SE.  Currently, approximately 1,100 acres are being served by the City’s collection 
system.  The future service area will include an additional 800 acres for a total of 
approximately 1,900 acres in the City’s collection system.  The amount of sanitary flow is 
determined by the contribution per capita and the calculated population.  The population 
density assumes the land is fully developed to the level allowed by the corresponding land 
use designation.  The future peak flow of 2.88 mgd was used in the modeling. 
 
All recommended pipe replacement projects include lowering the pipeline elevation and 
increasing the pipe’s existing slope.  These modifications will allow the system to serve 
outlying areas primarily by gravity. 
 
The following projects address deficiencies to the sewer collection system identified from 
modeling and studies discussed above and are shown in Figure S3. 
 
Gravity Sewer Main Projects 
 

G-1.  Alley to the East of Edith Street–construct 450 LF of new 8” PVC from Park 
Avenue to Dundass Street. 

G-2.  Spiketon Road-construct 500 LF of new 8” PVC from Ryan Road to A Street. 
G-3.  Alley between Cascade Street and Edith Street-construct 450 LF of new 8” 

PVC from Dundass Avenue to Park Avenue. 
G-4.   Near 550 Balm Street- construct 200 LF of new 8” PVC. 
G-5.  Spiketon Road–construct 900 LF of new 8” PVC from Ryan Road to 649 

Spiketon Road. 
G-6. Alley between Naches Street and Second Street–construct 1,000 LF of new 8” 

PVC, from Park Avenue to Mason Avenue.  
G-7.  Sergeant Road-construct 700 LF of new 8” PVC from Whitmore Way to 

Collins Road. 
 
Trunk Sewer Main Projects 
 

T-1.  McNeely Street South, East on Mason to State School Property Line, South to 
Ryan Road to Klink Street-construct 4,800 LF of new 12” PVC. 

 
AREA LIFT STATIONS 
 
There is presently sewer service to the elementary and middle schools which are located in 
the most southerly and westerly area of the GMA boundary via a 6-inch force main along SR 
410 and a school district maintained lift station.  The existing topography of this area would 

 
City Council Agenda Packet 11/26/19

 
29



Utilities Element 7 

City of Buckley - Utilities Element 11/21/2019 11:33 AM Page 18 of 44 

dictate that gravity mains flow towards the most northerly and westerly area of the proposed 
development limits.  To convey flows completely by gravity from the most outlying areas to 
the treatment plant would require sewer piping installation of depths, over 25 feet.  This type 
of system is not viewed as financially feasible because of these depths and the glacial till 
underlying most of the area.  An alternative is the installation of lift stations sized to serve the 
developing population.   
 
 The following projects address deficiencies to the sewer collection system that are remedied 
by lift stations and force main projects: 

 
Lift Station and Force Main Projects 
 

L-1.  South Spiketon Road Lift Station - 500 gpm, 2 pumps with Emergency 
Generator. 

F-1.  South Spiketon Road-construct 1,300 LF of new 6” Ductile Iron Force Main. 
L-2.  Hinkleman Road Lift Station – 200 gpm, 2 pumps with Emergency Generator. 
F-2.  Hinkleman Road-construct 3.800 LF of new 4” Ductile Iron Force Main 
L-3.  East 112th Street Lift Station – 250 gpm, 2 pumps with Emergency Generator. 
F-3.  East 112th Street-construct 2,400 LF of new 4” Ductile Iron Force Main  
L-4.  West 112th Street Lift Station – 150 gpm, 2 pumps with Emergency Generator. 
F-4.  West 112th Street-construct 2.300 LF of new 4” Ductile Iron Force Main 

 
COMPLETION OF SANITARY SEWER SYSTEM REHABILITATION 
 
The system improvements and/or extensions noted above do not include additional projects 
that need to be completed for the continued improvement of the older segments of the 
collection system.  The City will complete TV inspection work and disconnection of roof, 
yard, and cellar drains as previously recommended to City.  The City will also analyze and 
collect additional flow data, conduct limited system evaluation and complete spot repairs, 
perform mainline and side sewer rehabilitation of existing sewers as identified in I/I Program 
and system evaluation. 
 
TREATMENT SYSTEM 
 

Level of Service  
 
The Level of Service (LOS) for the sewage treatment plant was established from the Criteria 
for Sewage Works Design, DOE, 2008.  Average design flows were established from an 
average demand of 108 gallons per day per capita, and the expected service population.  
Projected wastewater flows in 2035 are 1.07 mgd annual average flow and 1.60 mgd 
maximum monthly flow. 
 
In addition to hydraulic design criteria, there are also loading criteria for LOS.  Typically 
loading criteria are established for Biological Oxygen Demand (BOD5) and Total Suspended 
Solids (TSS).  For BOD, 0.2 lbs/day per capita was utilized for design loadings; for TSS, 
0.17 lbs/day per capita were utilized. Both values are consistent with Criteria of Sewage 

Formatted: Superscript

Formatted: Superscript

Formatted: Superscript

Formatted: Superscript

 
City Council Agenda Packet 11/26/19

 
30



Utilities Element 7 

City of Buckley - Utilities Element 11/21/2019 11:33 AM Page 19 of 44 

Design.  Historic phosphorus literature data was used to size the nutrient removal 
components to be added treatment plant. 
 
The existing sewage treatment plant is permitted NPDES WA-00-2336-1 which was issued 
May 1, 2003 and expired in 2008.  However, Ecology administratively extended that permit 
and requires the City to monitor the influent and effluent and comply with the limitations 
specified in the expired permit.  This permit establishes reporting requirements and 
performance criteria for the discharge of treated wastewater and the quality of wastewater 
sludge.  Phosphorus limits are not included in this permit, but are anticipated in the next 
permit cycle.  The values shown below represent the limits on what the treatment plant can 
discharge to the White River under the existing permit. 
 

 
Table U-2 NPDES Permit Limits 

 
Parameter Monthly Average Weekly Average 

5-day Biochemical Oxygen 
Demand 

30 mg/L 
134 lb/day 

45 mg/L 
201 lb/day 

Total Suspended Solids (TSS) 30 mg/L  
114 lb/day 

45 mg/L 
171 lb/day 

Fecal Coliform Bacteria 200/100 ml 100/100 ml 
pH Shall not be outside the range of 6.5-8.5 
Total Residual Chlorine 9 ug/L 23 ug/L 
Total Ammonia (as N)  
May1 – Oct.31 

2.6 mg/L 7.43 mg/L 
62 lbs./day 

Total Ammonia (as N) 
Nov. 1 – Apr. 30 

4.5 mg/L 10.5 mg/L 

Total Copper Interim 27 ug/L 
Final 11.13 ug/L 

Interim 38.5 ug/L 
Final 16.24 ug/L 

 
A review of monthly reports for the period of 2009 to 2017 indicated that the plant did not 
fail to meet these discharge limits. 
 

Inventory of System 
 
The current plant was designed to accommodate an average flow of 1.0 mgd and has a peak 
hydraulic capacity of 2.7 mgd. 
 
The system components include headworks/grit removal, two oxidation ditches, two 
clarifiers, chlorination/dechlorination, and a mechanical building housing sludge pumps and 
dewatering equipment.  The headworks of the facility consists of the influent channel, a bar 
screen, a degritter, a grinder, an adjustable flow splitter and effluent channels to the oxidation 
ditches.  From the headworks, influent enters the oxidation ditches where the main treatment 
process occurs.  Effluent is then transported to the clarifier units where solids are separated 
from liquid and either recirculated to the oxidation ditches or wasted to the sludge disposal 

 
City Council Agenda Packet 11/26/19

 
31



Utilities Element 7 

City of Buckley - Utilities Element 11/21/2019 11:33 AM Page 20 of 44 

system.  Effluent from the clarifiers enters the dual chlorine contact tanks prior to discharge 
into the White River via a 14-inch outfall pipe. 

 
Treatment System Improvements 

 
The City of Buckley completed major improvements to the exiting wastewater treatment, 
effluent disposal, and biosolids processing systems in 2008.  
 
The needs for these improvements are being driven by two factors.  The first is the 
implementation of phosphorous limitations for discharges to the White River.  Buckley 
currently operates a conventional secondary wastewater treatment plant.  The White River 
has been the location of the City’s treated wastewater effluent discharge.  A Total Maximum 
Daily Load (TMDL) study was performed on the White River and it was determined that 
phosphorous loadings were a threat to the health of the river.  A subsequent Waste Load 
Allocation (WLA) has determined that Buckley must reduce its phosphorous loadings to the 
river.  A conventional secondary treatment is not capable of removing phosphorous to the 
level required by the WLA, so the City proceeded with improvements necessary to remove 
phosphorous. 
 
The second factor is the need to accommodate additional growth in the Buckley Urban 
Growth Area (UGA).  The current customer base for the wastewater system consists of 
approximately 4,300 persons.  This customer base is expected to increase to 8,000 by the 
year 2035.  
 
With the substantial treatment plant upgrades completed, the City plans to make a minor 
revision to one of the plant systems and to evaluate improvements needed for reuse water to 
be distribute 
 
Wastewater Treatment Plant Projects 
 

TP-1.  WWTP Non-Potable Water System Upgrades 
TP-2.  WWTP Wastewater Reuse Feasibility Study 

 
 

V. STORMWATER COLLECTION AND TREATMENT 
 
The storm and surface water drainage utility is owned, operated and maintained by the City 
and provides drainage, flood control, and protection of environmentally sensitive areas such 
as wetlands, steep slopes and stream corridors.  For the most part, the original system is 
somewhat antiquated and consists of piping materials and construction methods, which were 
employed nearly 60 years ago.  The majority of this original drainage network was 
completed using clay tile piping with open joint construction.  Over time, this piping has 
deteriorated to an extremely poor condition, with several areas needing immediate 
improvements. 
 

 
City Council Agenda Packet 11/26/19

 
32



Utilities Element 7 

City of Buckley - Utilities Element 11/21/2019 11:33 AM Page 21 of 44 

The City utilities department has completed some improvements to the system over the years.  
The installation of new piping systems and improvements to existing drainage channels has 
substantially increased the hydraulic performance of the existing system.  Current growth and 
expected growth will require more improvements and additions to the existing system.  The 
existing storm drainage system is shown in Figure D1. 
 
The Level of Service (LOS) for the City’s stormwater conveyance system is to convey the 
25-year storm event.  The City of Buckley has adopted the Ecology Stormwater Management 
Manual for Western Washington (2012), as the City’s technical manual (BMC 14.30.061).  
The City has also adopted the Low Impact Development Technical Guidance Manual for 
Puget Sound (LID Manual). 
 
Moving stormwater within the City is difficult, due to the flat topography and minimal 
natural grade within the City to convey surface water runoff.  The area, prior to development, 
was dominated by wetlands and lies within the flood plain of the White River.  Several areas 
are serviced by open ditches, which convey water into the pipe collection system or into an 
open, uninhabited area. 
 
TREATMENT 
 
As stated previously, the City has adopted Ecology’s 2012 Stormwater Management Manual, 
which describes in detail the methods and practices for mitigating stormwater runoff impacts.  
 
[...]
conveyance network.  Furthermore, by the Department of Ecology (DOE) standards several 
of the existing sewer mains are undersized and/or sloped at less than acceptable grades. 
 
A sewer system rehabilitation program was first developed from an I/I study in 1973.  A 
second I/I analysis and a sewer system evaluation survey were conducted in 1975.  Because 
the WWTP exceeded design flows during wet weather months, a third I/I study was 
undertaken in 1992 and completed in 1994.  This report (Infiltration/Inflow Analysis and 
Engineering Report) was amended in January 1999.  The report indicated that removal of I/I 

 
City Council Agenda Packet 11/26/19

 
100



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 36 of 73 

would be more cost-effective than expansion of the treatment plant, if 45 percent of the I/I 
were removed.  Manhole rehabilitation was also identified in the 1994 plan as another project 
aimed at reducing I/I.  The amendment to the I/I analysis and Engineering Report completed 
in January 1999 looked at reducing I/I in two of the drainage basins. 
 
As a result of the 1992-94 I/I study, the city of Buckley replaced parts of its sanitary sewer 
collection system.  In 1998, the City applied for approval from the Department of Ecology to 
increase the capacity of the WWTP by approximately 330 connections, and received 
approval on condition that the City construct wastewater improvements to remove 
approximately 45 percent of the inflow and infiltration of stormwater into the City’s sewer 
system and on the condition that the City construct a digester at the treatment plant. 
 
The future improvement projects recommended by this plan are based both on the anticipated 
maximum or build-out development within the UGA boundary and the existing condition of 
the sanitary conveyance system as described in the modeling completed in 2015. 
 
The expected future sewage flow rates were developed by applying per capita flow rates and 
peaking factors to the estimated population figures as have been presented within the land 
use element section of this plan.  
 
The 2017 Draft Sewer Comprehensive Plan included a hydraulic capacity analysis of the 
existing sewer collection system using a computer software modeling program called 
InfoSewer.  The entire city was divided into eight sewer basin areas, shown in Figure S2 of 
the Utilities Element.  Interceptors within the eight areas were at least 10 inches in diameter 
or greater.  The eight areas include the existing service areas named as follows:  A1, A2, A4, 
CW, A26, B13, E2A, and F1.  The future service areas are named as follows:  Nanevicz, 
North McNeely, Central McNeely, South McNeely, Van Sickle, Shay/Rainier School, TAN-
W, TAN-E, Elk Heights, EM, and SE.  Currently, approximately 1,100 acres are being 
served by the City’s collection system.  The future service area will include an additional 800 
acres for a total of approximately 1,900 acres in the City’s collection system.  The amount of 
sanitary flow is determined by the contribution per capita and the calculated population.  The 
population density assumes the land is fully developed to the level allowed by the 
corresponding land use designation.  The future peak flow of 2.88 mgd was used in the 
modeling. 
 
All recommended pipe replacement projects include lowering the pipeline elevation and 
increasing the pipe’s existing slope.  These modifications will allow the system to serve 
outlying areas primarily by gravity. 
 
The following projects address deficiencies to the sewer collection system identified from 
modeling and studies discussed above and are shown in Figure S3 of the Utilities Element. 
 
Gravity Sewer Main Projects 

 
G-1.  Alley to the East of Edith Street–construct 450 LF of new 8” PVC from Park 

Avenue to Dundass Street. 

 
City Council Agenda Packet 11/26/19

 
101



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 37 of 73 

G-2.  Spiketon Road-construct 500 LF of new 8” PVC from Ryan Road to A Street. 
G-3.  Alley between Cascade Street and Edith Street-construct 450 LF of new 8” 

PVC from Dundass Avenue to Park Avenue. 
G-4.   Near 550 Balm Street- construct 200 LF of new 8” PVC. 
G-5.  Spiketon Road–construct 900 LF of new 8” PVC from Ryan Road to 649 

Spiketon Road. 
G-6. Alley between Naches Street and Second Street–construct 1,000 LF of new 8” 

PVC, from Park Avenue to Mason Avenue.  
G-7.  Sergeant Road-construct 700 LF of new 8” PVC from Whitmore Way to 

Collins Road. 
 
Trunk Sewer Main Projects 
 

T-1.  McNeely Street South, East on Mason to State School 
Property Line, South to Ryan Road to Klink Street-construct 
4,800 LF of new 12” PVC. 

 
AREA LIFT STATIONS 
 

There is presently sewer service to the elementary and middle schools 
which are located in the most southerly and westerly area of the GMA 
boundary via a 6-inch force main along SR 410 and a school district 
maintained lift station.  The existing topography of this area would 
dictate that gravity mains flow towards the most northerly and 
westerly area of the proposed development limits.  To convey flows 
completely by gravity from the most outlying areas to the treatment 
plant would require sewer piping installation of depths, over 25 feet.  
This type of system is not viewed as financially feasible because of 
these depths and the glacial till underlying most of the area.  An 
alternative is the installation of lift stations sized to serve the 
developing population.   

 
 The following projects address deficiencies to the sewer collection system that are remedied 
by lift stations and force main projects: 
 
Lift Station and Force Main Projects 
 

L-1.  South Spiketon Road Lift Station - 500 gpm, 2 pumps with Emergency 
Generator. 

F-1.  South Spiketon Road-construct 1,300 LF of new 6” Ductile Iron Force Main.  
L-2.  Hinkleman Road Lift Station – 200 gpm, 2 pumps with Emergency Generator. 
F-2.  Hinkleman Road-construct 3.800 LF of new 4” Ductile Iron Force Main 
L-3.  East 112th Street Lift Station – 250 gpm, 2 pumps with Emergency Generator. 
F-3.  East 112th Street-construct 2,400 LF of new 4” Ductile Iron Force Main  
L-4.  West 112th Street Lift Station – 150 gpm, 2 pumps with Emergency Generator. 
F-4.  West 112th Street-construct 2.300 LF of new 4” Ductile Iron Force Main 

Formatted: Left

 
City Council Agenda Packet 11/26/19

 
102



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 38 of 73 

 
 

COMPLETION OF SANITARY SEWER SYSTEM REHABILITATION 
 
The system improvements and/or extensions noted above do not include additional projects 
that need to be completed for the continued improvement of the older segments of the 
collection system.  The City will complete TV inspection work and disconnection of roof, 
yard, and cellar drains as previously recommended to City.  The City will also analyze and 
collect additional flow data, conduct limited system evaluation and complete spot repairs, 
perform mainline and side sewer rehabilitation of existing sewers as identified in I/I Program 
and system evaluation. 
 
TREATMENT SYSTEM 
 

Level of Service  
 
The Level of Service (LOS) for the sewage treatment plant was established from the Criteria 
for Sewage Works Design, DOE, 2008.  Average design flows were established from an 
average demand of 108 gallons per day per capita, and the expected service population.  
Projected wastewater flows in 2035 are 1.07 mgd annual average flow and 1.60 mgd 
maximum monthly flow. 
 
In addition to hydraulic design criteria, there are also loading criteria for LOS.  Typically 
loading criteria are established for Biological Oxygen Demand (BOD5) and Total Suspended 
Solids (TSS).  For BOD, 0.2 lbs/day per capita was utilized for design loadings; for TSS, 
0.17 lbs/day per capita were utilized. Both values are consistent with Criteria of Sewage 
Design.  Historic phosphorus literature data was used to size the nutrient removal 
components to be added treatment plant. 
 
The existing sewage treatment plant is permitted NPDES WA-00-2336-1 which was issued 
May 1, 2003 and expired in 2008.  However, Ecology administratively extended that permit 
and requires the City to monitor the influent and effluent and comply with the limitations 
specified in the expired permit.  This permit establishes reporting requirements and 
performance criteria for the discharge of treated wastewater and the quality of wastewater 
sludge.  Phosphorus limits are not included in this permit, but are anticipated in the next 
permit cycle.  The values shown below represent the limits on what the treatment plant can 
discharge to the White River under the existing permit. 
 

Table CF-13 NPDES Permit Limits 
 

Parameter Monthly Average Weekly Average 
5-day Biochemical Oxygen 
Demand 

30 mg/L 
134 lb/day 

45 mg/L 
201 lb/day 

Total Suspended Solids (TSS) 30 mg/L  
114 lb/day 

45 mg/L 
171 lb/day 

Fecal Coliform Bacteria 200/100 ml 100/100 ml 

 
City Council Agenda Packet 11/26/19

 
103



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 39 of 73 

pH Shall not be outside the range of 6.5-8.5 
Total Residual Chlorine 9 ug/L 23 ug/L 
Total Ammonia (as N)  
May1 – Oct.31 

2.6 mg/L 7.43 mg/L 
62 lbs./day 

Total Ammonia (as N) 
Nov. 1 – Apr. 30 

4.5 mg/L 10.5 mg/L 

Total Copper Interim 27 ug/L 
Final 11.13 ug/L 

Interim 38.5 ug/L 
Final 16.24 ug/L 

 
A review of monthly reports for the period of 2009 to 2017 indicated that the plant did not 
fail to meet these discharge limits. 
 

Inventory of System 
 
The current plant was designed to accommodate an average flow of 1.0 mgd and has a peak 
hydraulic capacity of 2.7 mgd. 
 
The system components include headworks/grit removal, two oxidation ditches, two 
clarifiers, chlorination/dechlorination, and a mechanical building housing sludge pumps and 
dewatering equipment.  The headworks of the facility consists of the influent channel, a bar 
screen, a degritter, a grinder, an adjustable flow splitter and effluent channels to the oxidation 
ditches.  From the headworks, influent enters the oxidation ditches where the main treatment 
process occurs.  Effluent is then transported to the clarifier units where solids are separated 
from liquid and either recirculated to the oxidation ditches or wasted to the sludge disposal 
system.  Effluent from the clarifiers enters the dual chlorine contact tanks prior to discharge 
into the White River via a 14-inch outfall pipe. 

 
Treatment System Improvements 

 
The City of Buckley completed major improvements to the exiting wastewater treatment, 
effluent disposal, and biosolids processing systems in 2008.  
 
The needs for these improvements are being driven by two factors.  The first is the 
implementation of phosphorous limitations for discharges to the White River.  Buckley 
currently operates a conventional secondary wastewater treatment plant.  The White River 
has been the location of the City’s treated wastewater effluent discharge.  A Total Maximum 
Daily Load (TMDL) study was performed on the White River and it was determined that 
phosphorous loadings were a threat to the health of the river.  A subsequent Waste Load 
Allocation (WLA) has determined that Buckley must reduce its phosphorous loadings to the 
river.  A conventional secondary treatment is not capable of removing phosphorous to the 
level required by the WLA, so the City proceeded with improvements necessary to remove 
phosphorous. 
 
The second factor is the need to accommodate additional growth in the Buckley Urban 
Growth Area (UGA).  The current customer base for the wastewater system consists of 

 
City Council Agenda Packet 11/26/19

 
104



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 40 of 73 

approximately 4,300 persons.  This customer base is expected to increase to 8,000 by the 
year 2035.  
 
With the substantial treatment plant upgrades completed, the City plans to make a minor 
revision to one of the plant systems and to evaluate improvements needed for reuse water to 
be distribute 
 

 
City Council Agenda Packet 11/26/19

 
105



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 41 of 73 

Wastewater Treatment Plant Projects 
 

TP-1.  WWTP Non-Potable Water System Upgrades 
TP-2.  WWTP Wastewater Reuse Feasibility Study 

 
CAPITAL IMPROVEMENT PLAN 
 

Collection System 
 
 CF-14 presents a capital improvement plan for collection system requirements.  The table 
lists the year of completion and the probable source of funds for each project.  The projects 
are described in more detail in the previous sections.  Data for the collection system 
improvements were taken from the City of Buckley Draft Sewer Comprehensive Plan, 
August 2017. 
 

Table CF-14 Gravity Sewer and Trunk Sewer Projects 
 

Project 
Number 

Year of 
Completion 

Funding Source Estimated Project 
Cost (20179) 

G-1 2018 Sewer Capital Project Fund $151,000 
G-2 201920 Sewer Capital Project Fund $180,000 
G-3 2018 Sewer Capital Project Fund $155,000 
G-4 2018 Sewer Capital Project Fund $101,000 
G-5 201920 Sewer Capital Project Fund $284,000 
G-6 201921 Sewer Capital Project Fund $325,000 
G-7 2021 Sewer Capital Project Fund $190,000 
T-1 2020 50% Developer Extension,    

50% Sewer Cap. Project Fund 
$1,633,000 

 
 

Lift Station and Force Main Projects 
 
 CF-15 presents a capital improvement plan for the area lift station and force main projects.  
The table lists the year of completion and the probable source of funds for each project.  The 
projects are described in more detail in the previous sections.  Data for the lift station and 
force main improvements were taken from the City of Buckley Draft Sewer Comprehensive 
Plan, August 2017.   
 

Table CF-15 Lift Station and Force Main Projects 
 

Project 
Number 

Year of 
Completion 

Funding Source Estimated Project 
Cost (20197) 

L-1 2019 Developer Extension $86650,000 
F-1 2019 Developer Extension $2530,000 
L-2 2021 Developer Extension $300,000 
F-2 2021 Developer Extension $710,000 

 
City Council Agenda Packet 11/26/19

 
106



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 42 of 73 

L-3 2023 Developer Extension $350,000 
F-3 2023 Developer Extension $450,000 
L-4 2025 Developer Extension $250,000 
F-4 2025 Developer Extension $430,000 

 
 

 
City Council Agenda Packet 11/26/19

 
107



Capital Facilities Element 8 

City of Buckley - Capital Facilities Element 11/21/2019 11:34 AM Page 43 of 73 

Treatment Plant Improvements 
 

 CF-16 presents a capital improvement plan for the Treatment Plant Improvements.  The  lists 
the year of completion and the probable source of funds for each project.  The projects are 
described in more detail in the previous sections.  Data for the treatment plant improvements 
were taken from the City of Buckley Draft Sewer Comprehensive Plan, August 2017  
  

Table CF-16 Treatment Plant Improvements 
 

Project 
Number 

Year of 
Completion 

Funding Source Estimated Project 
Cost (20179)  

TP-1 2018 Sewer Capital Fund  $158,000 
TP-2 201920 Sewer Capital Fund $100,000 

 
 
RECOMMENDED FINANCING PLAN 
 
The revenue to operate and maintain the City of Buckley’s sewer system is collected through 
a monthly service charge.  Each single family and mobile home sewer account is charged a 
flat rate of $77.99 per month.  Multi-family residences are charged a flat rate of $65.89 per 
month.  Non-system sewage disposal within the City is $275.66 per one hundred-five cubic 
feet.  Commercial sewer accounts are charged $77.99 plus $3.05 per 100 cubic feet in excess 
of nine hundred cubic feet of water per month.  Based on the financial analysis in the 2017 
Draft Sewer Comprehensive Plan, the rates are not required to increase.  The City plans to 